


J28 Brush cutter

Ref.No. Parts Code Description Quantity

1-17 168-274-5 GEAR CASE ASS'Y 1
1 166-691-1 GEAR CASE 1
2 166-712-1 GEAR ASS'Y 1
3 004-513-0 PINION BEARING 1
4 004-551-0 BEARING 1
5 008-203-0 STOP RING 1
6 008-317-0 STOP RING 1
7 004-502-0 GEAR BEARING 1
8 004-703-0 SHAFT BEARING 1
9 008-319-0 STOP RING 1
10 001-100-0 OIL HOLE BOLT (M8 X 10) 1
11 166-475-4 OIL HOLE PACKING 1
12 166-711-0 1664003 HOLDER CUTTER 1
13 166-691-6 CAP CUTTER 1
14 165-095-7 STABILIZER 1
15 166-691-9 BLADE NUT W/WASHER M10(L) 1
16 002-421-0 SCREW (M5 X 10) 1
17 001-812-0 BOLT (M6 X 30) 2
18 166-711-7 SAFETY GUARD 1
19 166-637-8 SAFETY GUARD HOLDER 1
20 002-824-0 SCREW 4
21 166-588-0 BLADE ASS'Y 1
22 166-695-3 PROTECTER 2
23 166-694-2 DRIVE SHAFT 1

30 168-017-2 DRIVE SHAFT HOUSING ASS'Y 1
31 165-577-0 LABEL 1
32 333-301-5 LABEL 1
33 165-017-3 LABEL 1
34 165-576-8 LABEL 1
35 168-017-0 LABEL 1
36 168-054-2 LABEL 1
37 168-016-9 LABEL 1



Ref.No. Parts Code Description Quantity

40 168-226-2 HOUSING HOLDER 1
41 168-265-0 HEX.SOKET HEAD BOLT 1
42 165-855-2 HEX.SOKET HEAD BOLT 1
43 003-202-0 WASHER 2
44 003-002-0 HEX NUT-STAY (M6) 2
45 168-015-3 DAMPER 5
46 168-016-0 NUT 1
47 168-015-4 FRAME B 1
48 168-015-8 FRAME A 1
49 165-978-9 PLATE 1
50 003-008-0 NUT (M5) 4
51 003-277-0 SPRING WASHER 4
52 003-227-0 PLAIN WASHER 4
53 165-979-0 BOLT (M5x46.5) 4
54 168-016-3 CASE CLUTCH 1
55 001-802-0 BOLT (6X12) 1
56 002-421-0 SCREW (M5 X 10) 1
57 001-812-0 BOLT (M6 X 30) 4
58 008-061-0 STOP RING 1
59 201-101-0 BEARING WASHER 1
60 004-601-0 CLUTCH BEARING 1
61 008-319-0 STOP RING 1
62 203-100-0 CLUTCH DRUM 1
63 168-015-6 HOLDER, WIRE 2
64 168-015-9 HANGER, STRAP STEM 1
65 002-826-0 SCREW (M5 X 16) 3
66 003-008-0 NUT (M5) 3
67 168-227-5 HANDLE HOLDER 1
68 168-227-4 HANDLE HOLDER 1
69 165-181-4 BOLT (M6x20) 2
70 168-018-6 BOLT (M8x50) 1
71 166-579-1 HANDLE 1
72 168-016-8 THROTTLE LEVER ASS'Y(J28) 1
73 165-577-5 SCREW (M5 X 30) 1
74 003-008-0 NUT (M5) 1
75 166-578-9 HANDLE 1
76 165-582-5 HANDLE GRIP ASS'Y 1
77 165-577-5 SCREW (M5 X 30) 1
78 003-008-0 NUT (M5) 1
79 166-867-1 HARNESS ASS'Y 1




